



Certificate No:

JRC22N0939
RUD-220602HESNZ
PO-30980

This is to certify that the nominated size and quality of the following AMG product has been manufactured, inspected and tested to conform to EN818-2 with the following results.

MILL/TEST CERTIFICATE

CHAIN	
DESCRIPTION:	G80 8mm Chain
WLL:	2000KG
BATCH NUMBER:	5625
DATE:	24/02/2023
PROOF LOAD:	20.0K/N
BREAKING LOAD:	84.6K/N

SIZE

D	L	B
8	24	27.5

CHEMICAL COMPOSITION

C	Si	Mn	P	S	Cr	Ni	Al
0.21	0.24	1.03	0.012	0.001	0.53	0.43	0.037

This is to certify that the nominated size and quality of the following SLR product has been tested with the following results.

COMPONENTS	SLR-86 - CLEVIS SHORTENING GRAB HOOK
BRAND	SLR
TEST STANDARD	EN1677
CERTIFICATE NO.	4913
WORKS REF NO.	22/2588#-9

ITEM & BATCH #	QTY PCS	WORKING LOAD LIMIT	PROOF TESTED 2TIMES	STANDARD BREAKAGE FORCE (TON) BF	FACT BREAKAGE FORCE (TON) BF
SLR-86 CLEVIS SHORTENING GRAB HOOK 7/8-8 - BATCH # DUG	140	2T	4T	8T	8.37T